



Descripción:

Visores en Policarbonato 100% con protección lateral.
 Protección lateral integrada.
 Patillas en Policarbonato 100%
 Rejilla de ventilación directa para circulación de aire dentro del lente.
 Mayor cobertura del rostro.
 Terminal de patillas perforada para cordón de seguridad.
 Pueden usarse solas o sobre gafas con prescripción.
 Resistencia a impactos.
 Resistencia a salpicaduras de productos químicos.
 Filtro UV 99.9%
 Diseño ergonómico en policarbonato oftálmico de alta transparencia.

Presentación:

Unidad de empaque: 12 UND
 Caja master: 300 UND
 Presentación individual: Bolsa individual
 Peso: 50 gr
 Largo: 7"

Usos:

Excelente para trabajos que requieran de alta precisión.
 Ideales para labores en las que hay manipulación de herramientas manuales o electricas.
 Alta resistencia al impacto.
 Buen desempeño para trabajos exteriores y bajo techo.



REF. NA2100522



REF. NA2100622



Conforme a CE EN166

www.narasafe.com



Test Report

SGS TAIWAN Ltd.
LABORATORY TESTING CENTER

136-1 Wu Kung Road,
Wuku Ind. Zone, Taipei County,
Taipei, Taiwan
Tel: (02)22993939, 22993279
Fax: (02)22993237

256, CHUNG HWA 2ND ROAD
San Min District
Kaohsiung, Taiwan.
Tel: (07)3230920
Fax: (07)3215489

Report No: CY/2001/50744
 Date: 2001/5/30
 Page : 1 OF 1

The following merchandise was submitted & identified by the client as:

<u>Type of Product:</u>	NYLON FRAME, PC LENS SAFETY WORKING GLASSES
<u>Style/Item No:</u>	P650
<u>Country of Origin:</u>	TAIWAN
<u>Date of Sample received:</u>	2001/5/28

Test Requested:
 For compliance with clause 15.5 Drop-ball impact test of American National Standard Z 87.1-1989.

Test Method:
 The lens shall be placed mechanically centered, convex side up, on the test block of an anvil composed of the parts shown in Figure 22, mounted in the hole of the base plate, the whole assembly on a flat, horizontal work surface of convenient height. A 25.4 mm Dia. steel ball, weighing approximately 68 grams shall be dropped in free fall from a height of 1.27 meters (50 in) onto the horizontal outer surface of the lens. The lens shall not fracture in this test.

<u>Test Results:</u>	PASS
ANSI Z.87.1, 1989 lens impact test	<u>Result</u>
<u>Sample</u>	
NYLON FRAME, PC LENS SAFETY WORKING GLASSES/P650	No fracture was found

Conclusion:
 In our opinion, the submitted sample complies with the requirements of clause 15.5 Drop-ball impact test of ANSI Z.87.1-1989.

This test document cannot be reproduced in any way, except in full context, without the prior approval in writing of the laboratory.

Signed for the President of
SGS TAIWAN Ltd.

The report is not valid without an official stamp

Member of the SGS Group (Societe Generale de Surveillance)
 See Reverse for Conditions

www.narasafe.com



EC-type examination certificate

C1115.1CH

Identification of the manufacturer	CH
Product type	Eye-protector, spectacles for occupational use
Model name	P650
Standard(s) / technical rules	DIN EN 166, 170, 172 : 2002 Annex II of the PPE-Directive 89/686/EEC
Test report	101201-ECS-10
Specifications	Optical class: 1 Material lenses: polycarbonate providing UV- and sunglare filtering actions Protection against high-speed particles, low energy impact (F)
Marking	2C-3 / 5-3, 1.CH 1 F - 166 F CE

Herewith, ECS certifies that the named model complies with the basic requirements for health and safety as they are provided by the European Directive for Personal Protective Equipment 89/686/EEC. This certificate is based both / either on the test results as they are summarized in the named test reports, and/or on the technical documentation as it is delivered by the manufacturer. The applicant / manufacturer agrees to the General Business Rules of the ECS GmbH and to additional agreements as they are named in the application for conformity assessment.

The eye-protection device is to be marked as assigned. Either / both the frame and / or the ocular, spectacle, goggles or shield must be signed, as appropriate. If different marking has been assessed, the lowest marking must be applied, respectively.

The validity of this EC-type examination will expire, if the manufacturer modifies the safety-relevant properties of this product with comparison to the tested one or if the requirements in the standards or technical rules will be revised and/or lightened.

Name, address and identification number 1883 of the notified body ECS must be indicated in the information brochure of this product.

ECS GmbH
 Notified Body 1883
 22/12/10

Dr. Bernhard Schmitz
 ECS-Certification



ECS GmbH - European Certification Service
 Augenschutz und Persönliche Schutzausrüstung
 Laserschutz und Optische Messtechnik
 Hütelfeldstraße 50
 73430 Aalen, Germany

www.narasafe.com